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Attn of  Sig. M. Fullin

Test report N° Test N° | date Pag.
TEST REPORT S.9237 23.09902 |24-05-2023 11
; ; ; Date of arrival Sample id Sample reference
Sample identification | 3 g 2923 23.00227.01
Article : DREAM
Test COLOUR FASTNESS TO DRY RUBBING

Form and terms

Test method

Apparatus : CROCKMETER
N.of rubs . 10

Material : Dry cotton cloths
Load 9N
Conditioning

Environment of testing

: Minimum 4 hours at 20+/-2°C and R.H.65+/-4%
: 20+/-2°C and R.H.65+/-4%
Rating (with grey scale 1-5): 1: Maximum change and maximum stain ; 5: No change and no stain

: UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing

Test Its Test start Test end Notes
~ERL I 24-05-2023 24-05-2023
Staining Longitudinal :4/5 index
Staining Transversal :4/5 index
Measure uncertainty extended: Signatures
N The Textile CEO
Laboratory Manager -
\ /
LINECN . < :w/".’:f..:i .......
Dk dessica Fabbro) /(Eﬁz;.Alberto Canova)

requested by customer. Sample i
BgT laboratory.

Sample acclimatization and test conditions are those provided by reference regulations.

| d i Measures and test results are exclusively reported to the tested sample, as provided by customer, and they do not
constitute product approval. Samé)lmg by customer. Textile material sent to us and not used for testing will be retained for 40 days, while technical records will be retained for 10 years, unless otherwise
entification are provided by customer and BQT declines all responsability. ~ This test report can't be reproduced, except in its intirety, unless approved in writing by

Biella Qualita Totale srl

Via F. Piacenza, 26/a - 13900 BIELLA (Bl) - Tel. +39 015 8497586 Fax +39 015 8497931 - P. Iva 01735920025
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FIDIVI Tessitura Vergnano spa
Regione Masio, 19 bis
10046 POIRINO (TO)

Attn of  Sig. M. Fullin

TEST REPORT Test report N° Test N° | date Pag.
S.9238 23.09903 |24-05-2023 171
. . . Date of arrival Sample id Sample reference
Sample identification
2 23-05-2023 23.00227.01

Article : DREAM

Test COLOUR FASTNESS TO WET RUBBING

Form and terms

Test method : UNI EN ISO 105-X12:2016 Textiles. Tests for colour fastness. Colour fastness to rubbing

Apparatus : CROCKMETER

N.of rubs 2 10

Material : Wet cotton cloths

Load 9N

Conditioning : Minimum 4 hours at 20+/-2°C and R.H.65+/-4%

Environment of testing ~ : 20+/-2°C and R.H.65+/-4%

Rating (with grey scale 1-5): 1: Maximum change and maximum stain ; 5: No change and no stain

Tt Fosilis Test start Test end Notes

- 24-05-2023 24-05-2023

Staining Longitudinal :4/5 index

Staining Transversal :4/5 index

Measure uncertainty extended: Signatures

k4 The Textile CEO
Laboratory Managcr /,W
‘ i~ -.ﬁ’i---:‘:ﬁ: .......
;@%ﬁ.Alberta Canova)

Sample acclimatization and test conditions are those provided by reference regulations. Measures and test results are exclusively reported to the tested sample, as pl%rlided by customer, and they do not
constitute product approval. San_lgling by customer. Textile material sent to us and not used for testing will be retained for 40 days, while technical records will be retained for 10 years, unless otherwise
]r;, \_Jrelset‘ﬁc‘!) ra)tlocr\;,smmer, Sample identification are provided by customer and BQT declines all responsability.  This test report can't be reproduced, except in its intirety, unless approved in writing by

CCIAA Biella n. 160437 - Reg. Societa n. 13770 Tribunale di Biella - Capitale sociale € 286.000,00 int. vers
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